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Client Elmo Leather AB
SE- 512 81 Svenljunga, Sweden

Material Tested Sample of an upholstery leather designated ELMOTECH.
Thickness: Approx. 1,4 mm.
Weight: Approx. 950 g/m?

Sealed reference sample enclosed.
Sampling The material was submitted by the client and received at

the Institute on 8 July 2002.

Test Method ISO 3795:1989, Determination of burning behaviour of
interior materials for motor vehicles.
Details of the test are given on page 2 of this report.

Testing Completed 29 August 2002.

Test Result Detailed test results are given on page 2 of this report.

Maximum burning rate: 0 mm/min.

The test resulls relate only to the material tested.

This report cannot be reproduced in any way, except in full context, without approval in writing from Danish Technological
Institute
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il Bigtved Laila Lundtoft

Counter-signatory
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Material Tested Upholstery leather designated ELMOTECH
Test Method Test Results
Determination of burning | Five determinations in the direction of length and
behaviour of interior five determinations in the direction of width were made.
materials for motor
vehicles, ISO 3795:1989 | Specimen dimensions 80 mm x 356 mm x 1,4 mm.
Direction Burning time, Burnt Burning rate,
sec distance, mm mm/min
Length 0 0 0
0 0 0
0 0 0
0 0 0
0 0 0
Width 0 0 0
0 0 0
0 0 0
0 0 0
0 0 0

The test specimen did not ignite in any of the ten tests.
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